
Oyster Pond 

Comprehensive Wastewater Management Plan 

Single Environmental Impact Report 
 

September 2019 
DRAFT 

 

 
 
 

Prepared for the 

Town of Falmouth, Massachusetts 
by 

 
 





 

Prepared By: 
 

Wright-Pierce 
600 Federal Street, Suite 2151 

Andover, MA  01810 

Falmouth, Massachusetts 

Oyster Pond  

Comprehensive Wastewater Management Plan 

Single Environmental Impact Report 

 
 

 
September 2019 

DRAFT 





12727A – DRAFT REPORT i   Wright-Pierce 

TOWN OF FALMOUTH 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

OYSTER POND 

 

TABLE OF CONTENTS 

SECTION         DESCRIPTION             PAGE 
 
 ES EXECUTIVE SUMMARY ...............................................................  ES-1 
[...]
tool for promoting wastewater flow reduction. Contrary to the pricing structure for most 

services where the more you buy, the less it costs; progressive water use pricing fees increase 

incrementally with increasing water consumption. A progressive pricing structure charges 

fees based on the size of the service and quantity of water used. The larger the service 

connection and water use, the higher the fee. Water pricing can also change with season. It is 

possible to increase rates in the summer when demand is the highest. All these practices can 

further the economic incentive to reduce water consumption and reduce wastewater 

generation. 

4.2.4 Garbage Grinder Bans  

Disposing of food waste via kitchen garbage grinders can be a significant contributor to the load 

of the wastewater stream. Changing this practice would reduce the organic and nutrient 

concentration of the wastewater stream. Many communities ban the use of garbage grinders in 

homes served by on-site systems. Removing food waste from the wastewater stream means that 

it must be incorporated into an alternative waste stream, such as a municipal refuse, a source-

source organics waste or home composting. Proper disposal or reuse of food waste is important 

to prevent nutrients from reaching receiving waters by other means (e.g., use of home compost in 

addition to chemical fertilizers). No nitrogen removal credit is included for this measure. 



 
12727A  4 - 5    Wright-Pierce 

Falmouth currently prohibits garbage grinders on new I/A systems and on new septic systems 

which require a variance from the Board of Health. The Town should consider expanding this 

prohibition to all new septic systems as well as all septic systems require rehabilitation or 

replacement under the jurisdiction of the Health Department. The Town should also increase 

public education related to the nutrient loading which results from the use of garbage grinders. 

4.2.5 Septic System Maintenance  

The Town should continue to encourage proper septic system maintenance regarding septage 

pumping. While proper septage management will not reduce the nitrogen or phosphorus load to 

the watershed, it will preserve the life of an existing Title 5 system. This measure should be 

encouraged for all properties which continue to utilize on-site systems. No nitrogen removal 

credit is included for this measure. 

4.2.6 Atmospheric/ Air Quality Management  

Atmospheric sources of nitrogen are a significant portion of the total nitrogen load to Oyster 

Pond. As presented in Section 3, atmospheric sources of nitrogen have been decreasing since the 

1990s and should be monitored for continued decrease in the future. The Town has requested 

that the Cape Cod Commission or Barnstable County establish a local atmospheric deposition 

monitoring station for the benefit of all Cape Cod communities. Based on existing and continued 

future downward trends in atmospheric nitrogen sources (refer to Section 3.4.3), reductions in 

atmospheric nitrogen sources were incorporated in Table 3-3. 

4.3 STRUCTURAL MEASURES – SOURCE CONTROL/ TREATMENT 

4.3.1 On-Site Systems 

On-site wastewater treatment is the existing method of treatment for the Oyster Pond watershed, 

including cesspools, septic systems with leaching fields, conventional Title 5 systems and 

Innovative and Alternative (I/A) systems. An on-site wastewater treatment system is a system 

that collects and treats wastewater from an individual dwelling and discharges it into the ground 

within the boundaries of that property. The following terms have been utilized: 



 
12727A  4 - 6    Wright-Pierce 

 Title 5 System – can routinely meet 35 mg/l total nitrogen in septic tank effluent with further 

reduction in the leachfield 

 I/A System – can routinely meet <19 mg/l total nitrogen with little to no further reduction in 

the leachfield 

 “Enhanced” I/A System – anticipated to routinely meet <13 mg/l effluent total nitrogen (note 

there are no DEP General Use Approval systems that fall in this category at this time) 

 “Advanced” I/A System – anticipated to routinely meet <10 mg/l effluent total nitrogen (note 

there are no DEP General Use Approval systems that fall in this category at this time) 

On-site systems will be utilized in the alternatives analysis.  

4.3.2 Eco-toilets  

Eco-toilets (e.g., composting, urine diverting, incineration, and packaging toilets) are another 

form of on-site treatment system. Eco-toilets are paired with a conventional system for gray 

water (e.g., from sinks, showers, and baths) disposal and reduce both wastewater flows and 

pollutant loads by alternative processing of “black” and “yellow” waste streams. Eco-toilets have 

special installation requirements and may have issues with public acceptability; however, for 

some individuals, this approach will be embraced. Falmouth conducted a demonstration project 

to determine the advantages, disadvantages, costs, and nitrogen removal factors associated with 

several different eco-toilet systems. The WQMC reports that a key finding of this demonstration 

is that public acceptance of eco-toilets is very low currently. 

Eco-toilets will be considered an allowable approach to wastewater management, where desired 

by the property owner and where approved by the Town (site-specific). For the purposes of this 

screening analysis, a residential household which converts all toilets to approved eco-toilets will 

be considered equivalent to Enhanced I/A Systems and Advanced I/A Systems. 



 
12727A  4 - 7    Wright-Pierce 

4.3.3 Off-Site Treatment Systems  

Off-site wastewater treatment systems can include shared “cluster systems” (conventional Title 5 

system or I/A systems), small “decentralized” treatment systems and large "centralized" 

treatment systems. With any off-site treatment system, a collection system is needed. 

Wastewater treatment facilities (WWTFs) with design flow rates in excess of 10,000 gpd require 

a DEP Groundwater Discharge Permit (GWDP). There may be some applications, especially in 

nutrient sensitive areas, where a GWDP could be required by DEP for a small WWTF that 

discharges less than 10,000 gpd. These facilities are regulated jointly by the DEP and the local 

Health Department. Most technical standards and design guidance can be found in the Guidelines 

for the Design, Construction, Operation, and Maintenance of Small Wastewater Treatment 

Facilities with Land Disposal (also known as the Small Treatment Facility Guidelines). The 

regulations that govern small WWTFs are primarily the Massachusetts Groundwater Discharge 

Permit Program (314 CMR 5.00) and the Massachusetts Groundwater Quality Standards (314 

CMR 6.00). 

Regardless of the technology selected, the permittee bears the ultimate responsibility of 

providing for the proper operation and maintenance of the permitted WWTF (314 CMR 12.00). 

The permittee, whether public or private, must have a WWTF Operator who is certified in 

accordance with the Rules and Regulations for Certification of Operators of Wastewater 

Treatment Facilities (275 CMR 2.00). The licensed operator may be part-time or full-time 

depending on the size of the system and the chosen technology. The operator is required to 

perform routine system maintenance, to record the daily influent and effluent flow, and to collect 

samples to determine if the facility is in compliance with its GWDP. A monthly inspection report 

including the results of the sampling and daily flow analysis must be submitted to the DEP and 

local Health Department. 

Large-scale wastewater treatment systems often include more treatment processes than small 

scale systems, including preliminary treatment, primary treatment, disinfection, solids handling 

facilities, septage receiving and treatment facilities, and odor control systems. With increasing 

size also comes increasing economies of scale. Large-scale systems also require a DEP GWDP.  



 
12727A  4 - 8    Wright-Pierce 

There are two existing WWTFs that could potentially serve part or all the wastewater 

management needs of the Oyster Pond watershed, as summarized below: 

 Private WWTF at Woods Hole Oceanographic Institute (WHOI) Quissett campus. This 

system is permitted for a Title 5 flow rate of 32,500 gpd and includes anoxic equalization 

tanks, Amphidrome® reactor, Amphidrome® Plus reactor and appurtenances (e.g., blowers, 

alkalinity feed, methanol feed, miscellaneous pumps, and a standby generator). Effluent 

disposal is via a subsurface disposal system beneath an existing baseball field. The effluent 

disposal system is located within an unnamed watershed which DEP and MEP have 

determined to be a so-called “direct discharge watershed” (i.e., groundwater from this does 

not flow through a nitrogen sensitive waterbody). An upgrade and expansion of this existing 

WWTF will be considered as an alternative in the initial screening analysis. 

 Public WWTF at Blacksmith Shop Road. The WWTF has a design treatment capacity of 

1,200,000 gpd and includes mechanical fine screening, aerated grit removal, sequencing 

batch reactor (activated sludge), equalization tankage, denitrification filters and 

appurtenances (e.g., blowers, alkalinity feed, methanol feed, miscellaneous pumps, 

miscellaneous blowers, and standby generator). The WWTF also receives septage and 

processes thickened biosolids. Effluent disposal is via rapid infiltration basins. The WWTF 

also has five abandoned seasonal spray irrigation fields and some seasonal wastewater 

storage ponds. Effluent from the WWTF is discharged within the West Falmouth Harbor 

watershed, which has a TMDL for nitrogen. The TMDL limits the WWTF discharge to 5,204 

pounds of nitrogen per year. This system is permitted for an effluent disposal flow rate of 

450,000 gpd (2002 Modified Groundwater Discharge Permit, 2012 Settlement Agreement) to 

the West Falmouth Harbor watershed. In 2015, the DEP issued a Modified Groundwater 

Discharge Permit which reflects two additional rapid infiltration basins north of the WWTF 

and an additional permitted flow of 260,000 gpd, for a total permitted capacity of 710,000 

gpd. This additional flow must be discharged outside of the West Falmouth Harbor 

watershed. Connection to the existing WWTF will be considered as an alternative in the 

initial screening analysis. 



 
12727A  4 - 9    Wright-Pierce 

If a new satellite WWTF is needed within the Oyster Pond watershed, there are numerous 

technologies available for small- and large-scale wastewater treatment systems include fixed film 

processes, cyclic aeration processes, sequencing batch reactors, membrane bioreactors, and 

constructed wetland type systems. For the purposes of the initial screening analysis, the 

conventional treatment system alternative is assumed to consist of influent equalization, 

screening, grit removal, advanced biological nitrogen removal via membrane bioreactor (or via 

sequencing batch reactor with post-filtration), disinfection and appurtenant chemical feed 

systems (methanol, alkalinity, coagulant for chemical phosphorus removal). 

4.3.4 Constructed Wetland Systems 

Constructed wetland systems are engineered systems which use vegetation, soils, and microbial 

activity for the purposes of treatment wastewater and/or post-treating wastewater effluent. The 

advantage of this type of system is the relatively low usage of power and chemicals. The 

disadvantage of this type of system is the relatively large footprint and/or volume needed to 

effect adequate and consistent treatment for the purposes of TMDL compliance. In the New 

England climate, a constructed wetland system used for wastewater treatment must be enclosed 

and heated to allow for year-round treatment performance. Since surface water discharges are not 

currently permitted on Cape Cod, effluent from a constructed wetland system would also require 

a land-based disposal site (like a conventional treatment process).  

Currently, there are several operational wastewater treatment constructed wetland systems in 

Massachusetts, including Weston and Ashfield. For proper operation, these systems require 

“conventional” pre-treatment processes (i.e., screening, grit removal, equalization) and post-

treatment processes (i.e., sand filtration, disinfection). These systems also produce treatment 

residuals (i.e., grit, screenings, biosolids and plant biomass) at quantities like those of 

conventional treatment processes.  

For the purposes of the initial screening analysis, a constructed wetland system with appropriate 

pre-treatment and post-treatment will be considered as “equivalent” to conventional treatment 

technologies from a performance perspective. If a satellite WWTF is selected for the watershed, 

a detailed cost analysis should be developed to compare a conventional treatment system to a 

constructed wetland system. 



 
12727A  4 - 10    Wright-Pierce 

4.3.5 Expected Treatment Performance and Effluent Limits  

It is important to consider the expected treatment performance for various types of treatment 

systems as well as the likely effluent limitations required by the state. These will govern the 

wastewater treatment technologies available to meet those limits as well as the residual solids 

that are a byproduct of treatment. The selection of the appropriate technology includes balancing 

cost, number of facilities, location of facilities, and effluent limitations needed to meet TMDL 

requirements. Table 4-2 summarizes the effluent limits that are typically applied through the 

DEP Groundwater Discharge Permit process for five scenarios, as follows: 

1. Traditional groundwater discharge permit standards, such as are in force for numerous small 
wastewater treatment plants across Cape Cod. 

2. A higher level of nitrogen removal for those cases where this nutrient must be reduced to the 
minimum concentration achievable by current technology. 

3. Conventional removal of phosphorus using low-cost chemical addition. 

4. A higher level of phosphorus removal, as might be needed where phosphorus must be 
reduced to the lowest level possible with available technology; and  

5. Effluent reuse standards, in three categories that apply to such activities as landscape 
irrigation, toilet flushing and agricultural activities. 

The traditional limits of a groundwater discharge permit are common and well established; as are 

the permit requirements defined in DEP's Reclaimed Water Standards. There is less precedent for 

phosphorus removal limits and the higher level of nitrogen control; therefore, it will be important 

to gain DEP concurrence on the effluent limits that might be included in a GWDP. 

The selected wastewater treatment technologies must be capable of meeting the various 

standards shown in Table 4-2. As a practical matter, most technologies are capable of even 

better performance with a conservatively designed system and an appropriate safety margin. 

Since coastal embayments are sensitive primarily to the annual average nitrogen loads, it is the 

average effluent concentration (as opposed to the monthly permit limit) that is pertinent to 

TMDL compliance. Therefore, it is important to predict the annual average performance of each 

technology. Table 4-3 presents information on the expected performance of conventional 

technologies at various sized plants. Table 4-3 has been reviewed by DEP, whose staff members 

view these effluent concentrations to be appropriate for wastewater planning. 



 
12

72
7A

  
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  4

 -
 1

1 
   

 
   

 
 

   
   

   
   

   
   

   
W
ri
gh

t‐
P
ie
rc
e 

T
A

B
L

E
 4

-2
: 

 E
X

P
E

C
T

E
D

 E
F

F
L

U
E

N
T

 L
IM

IT
A

T
IO

N
S

 
 

  
E

ff
lu

en
t 

D
is

ch
ar

ge
d

 t
o 

G
ro

u
n

d
w

at
er

 
5.

 E
ff